AVSPARE.COM
parts catalog

327-9194 BLADE & MOUNTING GP S/N TJ51-UP AN ATTACHMENT AP-1055F ASPHALT PAVER




WORK TOOLS

BLADE GP
 
#KEBP62080840
 

327-9194: BLADE & MOUNTING GP

327-9194 BLADE & MOUNTING GP
S/N TJ51-UP
AN ATTACHMENT
i04037121 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5E-9892 [2] PIN  
2. 135-5049 [2] CABLE AS  
3. 315-0561 [4] BRACKET AS  
4. 315-0563 [2] BRACKET AS  
5. 315-0565 [2] PLATE  
6. 340-2681 [2] BAR  
7. 340-2715 [2] BAR  
8. 358-7322 [2] BRACKET AS  
9. 358-7324 [2] FLASHING  
10. 6V-7744 M [20] LOCKNUT (M10X1.5-THD)  
11. 7X-2546 M [8] BOLT (M10X1.5X180-MM)  
12. 7X-2552 M [4] BOLT (M16X2X30-MM)  
13. 8T-4121 [40] WASHER-HARD (11X21X2.5-MM THK)  
14. 8T-4122 [4] WASHER-HARD (17X32X3.5-MM THK)  
15. 8T-4185 M [12] BOLT (M10X1.5X50-MM)  
  M   METRIC PART
 
#KEBP62080841
 

481-8618: BLADE & MOUNTING GP

481-8618 BLADE & MOUNTING GP
S/N TJ51-UP
AN ATTACHMENT
i06618425 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 135-5049 [2] CABLE AS  
    (EACH INCLUDES)
  5P-7958 [1] SLEEVE-CABLE SPLICE  
2. 368-2348 [2] PIN-LOCK  
3. 480-0261 [2] BRACKET AS  
4. 480-0267 [2] BRACKET AS  
5. 480-7081 [1] BRACKET AS  
  102-2868 [1] GRIP-HANDLE  
6. 481-4855 [2] BRACKET AS  
7. 481-5768 [1] BRACKET AS  
  102-2868 [1] GRIP-HANDLE  
8. 481-6758 [2] PLATE  
9. 481-8629 [2] FLASHING  
10. 329-3356 M [6] NUT (M12X1.75-THD)  
11. 7X-2621 M [2] BOLT (M10X1.5X12-MM)  
12. 8T-4121 [2] WASHER-HARD (11X21X2.5-MM THK)  
13. 8T-4122 [8] WASHER-HARD (17X32X3.5-MM THK)  
14. 8T-4194 M [6] BOLT (M12X1.75X50-MM)  
15. 8T-4223 [12] WASHER-HARD (13.5X25.5X3-MM THK)  
16. 8T-4778 M [8] LOCKNUT (M16X2-THD)  
17. 8T-6385 M [8] BOLT (M16X2X180-MM)  
18. 8T-7338 M [8] BOLT (M16X2X45-MM)  
19. 9X-8257 [16] WASHER (17.5X30X3.5-MM THK)  
  M   METRIC PART
 
#KEBP62080842
 

416-4133: BRACE GP

416-4133 BRACE GP -EXTENSION, RH, LH-INNER
S/N TJ51-UP
PART OF 416-1189, 416-1191, 438-6256 EXTENSION AR-AUGER
Type 2
AN ATTACHMENT
i07050246 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6S-6646 C [4] PIN-COTTER  
2. 439-6555 C [4] BALL JOINT (LH)  
3. 439-6556 C [4] BALL JOINT (RH)  
4. 527-6813 C [4] BRACKET AS  
5. 527-6823 C [4] TUBE AS  
6. 527-6824 C [4] TUBE AS  
7. 173-3651 C [8] PIN-CLEVIS  
8. 287-2499 CM [4] NUT (M24X2-THD)  
9. 5P-8837 C [8] LOCK PIN  
10. 6W-5752 C [4] PIN  
11. 8T-4139 M [8] BOLT (M12X1.75X30-MM)  
12. 8T-4223 [8] WASHER-HARD (13.5X25.5X3-MM THK)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#KEBP62080843
 

416-4134: BRACE GP

416-4134 BRACE GP -EXTENSION, OUTER, RH, LH
S/N TJ51-UP
PART OF 416-1191 EXTENSION AR-AUGER
Type 2
AN ATTACHMENT
i07050209 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6S-6646 C [4] PIN-COTTER  
2. 431-6383 [2] TUBE AS  
3. 439-6555 C [6] BALL JOINT (LH)  
4. 439-6556 C [6] BALL JOINT (RH)  
5. 527-6824 C [4] TUBE AS  
6. 527-7339 C [4] TUBE AS  
7. 173-3651 C [10] PIN-CLEVIS  
8. 287-2499 CM [6] NUT (M24X2-THD)  
9. 5P-8837 C [12] LOCK PIN  
10. 6W-5752 C [4] PIN  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#KEBP62080844
 

399-8594: CYLINDER & MTG GP-APRON

399-8594 CYLINDER & MTG GP-APRON
S/N TJ51-UP
44.5-MM (1.8-IN) BORE X 108-MM (4.3-IN) STROKE
PART OF 397-1176, 463-4056, 505-5888, 505-9952, 547-8093, 559-5892 APRON GP
AN ATTACHMENT
i05737871 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 560-7045 Y [1] CYLINDER GP-HYDRAULIC (RH)  
1A. 560-7045 Y [1] CYLINDER GP-HYDRAULIC (LH)  
2. 148-8368 [4] ELBOW AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  4J-5477 [1] SEAL-O-RING  
  6V-8627 [1] ELBOW  
3. 3B-4629 [6] PIN-COTTER  
4. 503-4793 [2] PIN-CLEVIS  
5. 7J-0252 [2] PIN  
   
    AVAILABLE REPAIR KIT(S):
  446-8231 J [1] KIT-SEAL  
    (INCLUDES O-RING SEALS & SEAL)
  J   KIT MARKED J SERVICES PART(S) MARKED J
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080845
 

390-7775: EXTENSION AR

390-7775 EXTENSION AR
S/N TJ51-UP
PART OF 457-0063 EXTENSION AR
AN ATTACHMENT
i06283922 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  464-2737 Y [2] EXTENSION GP-SCREED  
  464-2744 Y [1] MTG GP-HYD LINES & WRG HARNESS  
  471-4154 [1] LINES GP-EXTENSION  
  148-8325 [8] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  4J-5477 [1] SEAL-O-RING  
  6V-8641 [1] CONNECTOR  
  152-8181 [4] FITTING (QUICK DISCONNECT, MALE)  
  204-5098 [4] FITTING AS (QUICK DISCONNECT, FEMALE)  
  461-7496 I [4] HOSE AS  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080846
 

390-7821: EXTENSION AR

390-7821 EXTENSION AR
S/N TJ51-UP
AN ATTACHMENT
i05757721 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 390-7776 Y [1] EXTENSION AR-SCREED  
2. 416-1189 Y [1] EXTENSION AR-AUGER  
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080847
 

416-1190: EXTENSION AR

416-1190 EXTENSION AR
S/N TJ51-UP
AN ATTACHMENT
i05967759 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  438-6256 Y [1] EXTENSION AR-AUGER  
  Y [1] EXTENSION AR-SCREED  
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080848
 

416-4111: EXTENSION AR

416-4111 EXTENSION AR -POWER MAIN FRAME EXTENSION
S/N TJ51-UP
PART OF 500-8776, 522-1661, 559-5244 DISTRIBUTION AR
AN ATTACHMENT
i05758273 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  421-8204 Y [1] EXTENSION GP-MAIN FRAME  
  396-7182 Y [1] LINES GP-EXTENDER  
  396-7183 Y [1] VALVE & MOUNTING GP  
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080849
 

425-0241: EXTENSION AR

425-0241 EXTENSION AR
S/N TJ51-UP
AN ATTACHMENT
i05761074 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. Y [1] EXTENSION AR-SCREED  
2. 416-1191 Y [1] EXTENSION AR-AUGER  
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog AP-1055F :

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.